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TEST REPORT

APPLICANT : BioPolymer Co., Ltd. KATRI NO : SPHA16-00001348

BUYER : RECEIVED DATE : DEC. 13, 2016
ISSUED DATE  : DEC. 19, 2016
PAGE(S) ©10F 1

APPLICANT'S PROVIDED SAMPLE DESCRIPTION
ONE(1) SAMPLE OF VINYL

STYLE NO. . Bio Vinyl
TEST RESULT
TEST ITEM
#1
Bisphenol A (mg/kg) : Modified KS M 1997:2010
< 5
<Remark> 1. Detection Limit : 5 mg/kg
2. Instrument : HPLC/FLD
#1
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Park, Hyung Gun
Director General

Korea Apparel Testing & Research Institute, letters and reports are issued for the exclusive use of the clients to whom they are addressed. No quotations from reports or use of the Korea Apparel Testing &
Research Institute, name is permitted except as expressly authorized in writing. Letters and reports apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily
indicative of the qualities of apparently identical or similar materials, products or processes. The liability of Korea Apparel Testing & Research Institute, with respect to services rendered, shall be limited to the
amount of consideration paid for each service and not include any consequential damages. This report or certificate does not relieve seller/suppliers from their contractual responsibility with regard to the
quality/quantity of this delivery, nor does it prejudice client's right to claim towards seller/suppliers for compensation for any apparent and/or hidden defects not defected during our random inspection or testing.



